4

REPAIR PARTS

SRIDING MOWER MODEL 3560-001

MNOTE: ALWAYS USE ORIGINAL EQUIPMENT
\RTS. :Use of -service/replacement parts

arranty -

ALL UNNUMBEHED
ITEMS ARE INTERCHANGEABLE

20
her than original ‘equlpArr"\enx parts may voud 18 19 ! WITH OPPOSITE SIDE

17 Pw

N\ / .22

23

‘14 A /24 25
11913 16 ,d/
Y12 Sk NP

right sids of Item 74

N TN 2? L Ref. Brake Arm an




- : . T o e a e SIS SR T,

36" RIDING MOWER MODEL 3560-001

ALWAYS GIVE THE FOLLOWING INFORMATION WHEN ORDERING REPAIR PARTS:
1. The PART NUMBER; 2.The FART NAME; 8. QUANTITY DESIRED; 4. The MODEL NUMBER (As shown on Mods! Plate).
SEND PART ORDERS AS PER INSTRUCTIONS ON THE FRONT PAGE,
YOUR UNITIS RIGHT HAND (RH) OR LEFT HAND(LH) AS YOUR STAND BEHIND [T,
DO NOT USE KEY NUMBERS WHEN ORDERING REPAIR PARTS, ALWAYS USE PART NUMBERS.
All replacament pans will be supplied in current productian colots or in a neutral color.
A handling fee is applicable to small parts orders.

Key v Key
No, { PartNo, | Desoription No. | PartNo, | Daseription
1 178083 | Screw, Hex Hd, 5/16-18 x 3-1/2 In, 43 53762 | idler Amm
Engine Part 44 | 274517 | Flaiwasher, 25/54 In.
a 57908 | Muffler 45 35374 | Pulkey, Idler
4 Gasket, Mutfler (Engine Part) 46 39659 | Belt Retalnar
5 54767 Heat Shield, Mufflar 47 | 9413534 Locknut, Hex, 3/8-16 Thd.
6 41008 | Clip, GasLine 48 22053 | Retaining Ring
7 42258 | Gasg Line 49 3021 | Key, Woodruff, No. 606
8 48812 | Gas Tank §0 55520 | Puley, Transaxle
9 Engine | ~Sas Fosinote Below 51 54758 | V-Belt
10 54873 | Trough, Off Drain 52 43960 | Rod, Clutch
11 82327 | Wava Washer 63 33200 | Key, Engina Pullay
12 43968 sﬁring. Parking Brake 54 55786 | Pulley, Engine
18 40874 | Shoulder Bolt, Parking Brake 55 120363 | Lockwasher, Spltt, 7/16 In.
14 | . 50880 | Arm, Parking Brake 56 123567 | Screw, Hex Hd, 7/16-20x 1 In.
15 50562 | Spring, Cluteh Padal 57 49896 | Bett Guide, Trans, Drive Belt
16 120303 Flatwasher, 5/16 In. 58 850653 Belt Guide, Blade Drive
17 121222 Pin, Cofter, 3/32 x 3/4 In. 59 271180 Nut, Hex, Keps, 8/8-16 Thd.
18 56722 | Brake Pedal Asgambly 60 138469 | Washer, Ext. Lack, 3/8 In,
19 53979 | Rubber Pad, Brake Pedal 61 50047 | Screw, Hex Hd, 3/8-16 x 1-1/4 In,
20 55025 | Retalner, Pad, Brake Peadal 82 187185 | Pin, Cotter, 1/8 x 1 In.
a1 43956 | Shaft, Brake-Clutch Padal €3 5625¢ | Shift Bracket
22 54715 | Rod, Brake 64 57157 | Washer
23 271184 | Nut, Hex, Keps, 5/16-18 Thd. 65 56285 | Scraw, Nylock, 1/4-28 x 3/4 In,
24 §4728 | Bracket, Brake Rod 66 120238 | Jam Nut, 1/2-13 Thd.
25 20507 | Shoulder Belt 87 58284 | Knob, Gear Shift
26 | 9413447 | Locknut, Hex 5/{6-18 Thd. 68 §5528 | Shift Lever
27 §5511 | Ground Wire 60 39628 | Key, 3/16 x 3/16 x 2-1/2 In.
28 138485 | Washer, E$xt. Lock, 5/16 In. 70 41105 | Wheel, Rear
29 68746 | Decal, Caution 74 24167 | Valve Stem
30 53768 Bracket, Axle 72 41106 | Tire
3 ) 122017 Screw, Hex Hd, 5/18-18x 1 In. 73 180112 Screw, Hex Hd, 5/16-18 x 2-3/4 In,
32 120228 | Screw, Hex Hd, 5/16-18 x 5/8 In, 74 |Transaxle | *Peariess 4 speed Modsl 900
a3 41880 | Shoulder Bolt 75 35498 Serew, Hox Wa Tap, 5/168-18 x 3/4 in,
34 4107 | Washer 76 122007 | Screw, Hex Hd, 5/16-18 x 3/4 In.
a5 46276 { Spting, Main Driva 77 54713 | Bracket, Stabllizer
36 54618 | Foot Pad, R.H. 78 642 | Flatwasher
37 45602 | Washer 79 35410 | Spring, Brake Return
38 54888 | Retainer, Wire 80 36625 | “E"Ring
39 41529 | Locknut, 3/8-16 Thd. 81 42815 | Flatwasher
10 56570 | Maln Frame e |- 40394 | HubCap =
4 54955 | Foot, pad, L.H. 83 83019 | Qparator's Manual (Nof lllustrated)
42 45892 Carriage Bol, 3/8-16 x 1-1/2 In. 84 302097 Repalr Parts Manual (Not llustrated)

(*) Standard Hardwara ltems - May Be Purchased Locally
(*) Contact Tecumseh/Pearless authorized service dealer for parts and warranty.
(~) Contact Engine Manufacturer's authorized setvice dealer (See Engine Manual) for parts and warranty.



- Ref. item 8 e’
4

ALL UNNUMBERED
ITEMS ARE INTERCHANGEABLE
WITH OPPOSITE SIDE

NOTE: ALWAYS USE ORIGINAL EQUIFMENT
PARTS Use of service/replacemeant parts
other than onginal equipment parts may void
your wartanty.

¥




36" RIDING MOWER MODEL. 3560-001

Koy Kay :
No. | Part No, Description No. | Part No. Description )
1 67215 | Scraw, Plastite, 5/16-0 X 3/4 |, 43 302099 | Cover, Seat Spring
2 55832 | Foam Pad, Hood Top 44 995346 | Screw, Taptite, 1/4-20 x 1/2 fn.
3 50088 | Gas CGauge 45 56220 | Spring, Seat
4 48050 Screw, Plastita, 1/4-20 x 3/4 In, 48 300284 Gﬁp. Seat Spring
5 55834 | Foam Pad, Hood, R.H, 47 56235 | Cover, Rear Console
6 53954 | Hood . 48 52470 | Fender Assembly
7 55040 | Edgine, Hood 49 446363 | Flatwasher, 5/16 In,
8 54885 | Pad, Vibration 50 122017 | Screw, Hex Hd, 5/16-18 x 1 In.
9 188538 [ Lookwasher, Int, Tooth, 5/18 In. 51 56226 | Console Assambly
10 | 53446 | Pin, Hood Latch 52 86537 | Bulkhead, Consola
11 120393 | Flatwasher 53 35287 | Screw, Taptite, No. 8-32 x 3/8 In,
12 120384 | Flatwasher, 13/32 In, 54 44008 | Shaft, Steering
18 84682 | Shoulder Bolt 55 44009 | Pinlon Gear
14 57189 | Latch, Hood 56 454565 [ Roll Pin
15 58833 | Foam Pad, Hood, L.H. 57 44011 | Shoulkder Bolt, Sector Gear
16 58402 | Grille 58 48543 | Sactor Gear
17 | 9413534 Locknut, 3/8-16 Thd. 59 120369 Nut, hax, 3/8-14 The,
18 §6259 | Brackat, Grifle Suppori, L.H. 60 120382 | Lockwasher, Spitt, 3/8 In,
19 120233 | Screw, Hex Hd, 3/8-16 x 1 In. 81 36625 *E" Ring
20 120228 | Screw, Hex Hd, 5/16-18 x 5/8 in. 62 56190 Drag Link
21 §0720 | Shoulder Bott, Axle Pivot 63 124825 | Nut, 3/8-24 Thd.
22 | 122201 | Screw, Hex Hd, 3/8-18 x 2-5/4 In. 64 21275 | Ball Joint
23 56261 { Bracket, Dack Hangor €s 49447 | Arm, Steeting
24 | 9413447 Locknut, Hox, 3/16-18 Thd, 1] 50546 Bearing, Spindle
25 56260 | Bracket, Grille Support, R.H. 67 §6400 | Front Axle Assembly
28 89492 | Ratalning Ring &8 56362 [ Bracket, Front Axle Support
27 50117 | Laver, Throttle Control 69 274854 | Locknut, Hex, 1/4-20 Thd.
28 46174 | Locknut, Wide Flange, 1/4-20 Thd. 70 2483 | Spring Washer
29 | 8424215 1 Locknut, Hex, 1/4-20 Thd. 7 38573 | Seraw, Hex hd, Lock, 8/8-24 x 1 In.
80 §3051 | Dash Assemb 72 43964 | Bracket, Deck Guide Support
31 §4902 | Bearing, Stearing 73 44500 | Bracket, Dack Guids
32 456836 | Spring Pin, 14 x 2-1/4 In. 74 48930 | Upstop Bokt
a3 301251 S?earinikWheel 75 56518 Sglndle, Right
34 120854 | Strew, Hex Hd, 1/4-20 x 5/8 In. 76 55666 Tie Rod
35 55387 | Bracket Suppon, Gas Tank 77 55519 | Spindls, Left
36 57455 | Seat 78 842 1 Flatwasher, 3/4 in.
37 20507 | Shoulder Bolt 79 41108 | Tire
38 50607 | Knob, Throtlle Control Lever 80 30976 | Bearing
39 70085 | Dacal, Lower Dash 81 24167 | Valve Stem
40 274672 | Scrow, Hex Wa Hd, 1/4-20 x &/8 In, 82 39629 | Wheal w/Bsaring
41 57417 | Seat Bracket 83 40394 | Hub Cap
42 120638 | Lockwasher, Split, 5/16 In.

(") Standard Hardware ltems - May Be Purchased Locally.




1D e - MAY 2979 TS e -‘U“-""f"-'[.é_';

"NOTE: ALWAYS USE ORIGINAL EQUIPMENT PARTS Use
of service/replacement parts other than original equmn-
ment parts may voul your warranty

ALL UNNUMBERED
ITEMS ARE INTERCHANGEABLE
WITH OPPOSITE SIDE




TS THUTNG L UTE FEsT

MAY 2979

ID:
36" RIDING MOWER MODEL 3560-001
Key Key .
No. | PantNo. | Dascription No. | PartNo. | Description
1 47816 | Pull Pin 41 55880 | LHt Cable
2 56180 | Hairpin cotter 42 120372 | Nu, Square, 1/4-20 Thd,
3 49059 | Bar Hitch 43 8260 | Halrmpin cotter
4 49058 | Lock Bracket! 44 | 300703 | Clavis, Lt Cable
§ 1 9413447 | Locknut, 5/16-18 Thd, 45 39522 | Pin, clevis
6 | 9413534 | Locknut, a8-16 Thd, 46 20250 | Hand Grip
7 §0613 | Pivot Bracket 47 49131 | Lever, Height Adjust
8 120918 | Screw, Hex Hd, 3/8-16 x 1172 In. 48 §3246 | Spring
-] 120228 | Screw, hax Hd, 5/16-18 x 5/8 {n, 49 120696 | Screw, hex Hd, 5/16-18 x 2-1/4 In.
10 48851 | Wire Assenbly 50 508083 | Chute Extension
11 67568 | Retainer, Wire 51 120123 | Pin, Cotter, 1/2 X 1-1/14 In,
12 41482 | Clip, Press 62 52584 | Wheal
18 41204 | Switch, Lockout 83 23763 | Whae| Axle
14 45877 | Nut (Lockout Switch Part) 54 52613 | Pivot Tube Assembly
15 45878 1 Lockwasher (Lockout Switeh Part) 55 51985 | Supper, Pivet Tube
18 36410 | Spring 56 30573 | Screw, Hex Hd, 3/8-24 x 1 in,
17 56635 | Nut, Hex 57 2483 | Formed Washer
18 47517 | Bracket, ldler Arm 58 §6821 | Blado, 18 In.
19 47616 | Shoulder Bolt 59 55655 | Baifle, L.H,
20 300844 | Belt Retalnor 60 50634 | Scraw, Taptite, 5/16-18 x 7/8 In.
21 300841 Pullay, Idier 61 122017 | Scraw, hex Hd, 5/1€-18 x 1 In.
22 | 122168 | Soraw, hex H, 3/8-16 x 1-3/8 In, 62 122007 | Scrow, Hex Hd, 5/16-18 x 3/4 In,
23 63696 | Shoulder Boft 63 998416 | Flatwasher, 378 In,
24 52636 Sﬁnng. Clutch Lever 64 48676 | Llit Suppon, Plate Assembly
25 46563 | Shoulder Bolt 85 55724 | Pin, Pivat
26 41471 | Brake Pad 66 20864 | *E"Rin
27 41601 Rivat, Brake Pad 67 996425 | Flatwasher
28 120362 | Fiatwasher, 9/32 In. 88 48044 | V-B
.29 83055 | Idler Arm Assy.(Incl. Nos., 26 & 27) 69 48365 | Cover, Pulloy, L.H.
30 | 98424215 | Locknut, 1/4-20 Thd. 70 56424 | Quill Assy.(Incl. Nos. 71-79)
3 46478 | Hand Grip 71 §1445 | Locknut, Flange
a2 300910 | Lever, Clutch 72 56365 | Flatwasher
33 46561 1 Spring, Cluteh Leyer 73 56380 | Pulley
34 53247 | Quadrant 74 51449 | Spacer
a5 53697 | Push Nut 75 40562 | Beating
36 68746 1 Dacal, Caution 76 §0818 | Spacer, Tuba
37 46364 | Cover, Pullay, R.H. 7 85547 | Quill Casting
a8 68750 | Decal, Height Adjust 78 §06816 | Oust Shield
39 55663 | Mowar Detk 79 56425 | Saddle and Shaft Assembly
40 120834 | Screw, Hex Hd, 5/16-18 x 1/2 In.

(‘) Standard Hardwara ltems - May Be Purchased Locally.




ToTa T N UTO ML 2

PTECTT - b e

IO

36" RIDING MOWER MODEL 3560-001

Key Key
No. | Part No, Description No. | PartNo. | Deserintion
1 39463 | Ammetar 20 | 45878 | Lockwasehr (Lockout Switch Parj ]
2 | 300628 | Key, ignition 21 45877 { Nut (Lockout Switch Pan)
3 48140 | Locknut, (Switch Part} 22 41204 | Switch, Lockout
4 138557 | Lockwasher (Switch Part) 28 48851 | Wire Assembly, Deck Switch
5 300687 | Swich, lgnition 24 42071 | Wie Assembly, By-Pass
-] 49211 | Fuse . 25 | 8424215 | Locknut, Hex, 1/4-20 The,
7 §6750 | Wire Harness Assembly 26 49734 | Bracket, Switch Mounting
8 120875 | *Nut, hax, 1/4-20 Thd, 27 | 187745 | *Scrow, Hex Hd, 1/4-20 x 3/4 In.
] 120380 | *Lockwasher, Spilt, 144 In, 28 53716 | Solenokd
10 | 120892 | *Flatwashar, /32 In, 20 138485 | Lockwashar, Ext. Tooth, 5/16 in,
11 - 56360 | Bracket, Batlery Hold-Down a0 120368 | Locknut, Hex, 5/18-24 Thd,
12 271184 | *Nut, Keps, 5/16-18 Thd. a1 Engine Part
18 271172 | *Nut, Keps, 1/4-20 Thd, 32 54888 | Retainer, Wire
14 85511 | Ground Wire 33 41462 | Wira Clip, Press
16 529368 | Battery 34 56169 | Lead Wire, Headlight
16 126208 | *Catriage Bok, 1/4-20 x 5/8 In. 35 50868 | Screw, Hex Wa Hd, No. 10-14x 1/2 In
17 128216 | *Carriage Bok, 5/16-18 x 3/4 fn, 36 52571 | Bezel, Headlight
18 40234 | Battery Rod 37 82572 | Bulb, Headlight
18 56635 | Nut, hex, 15/32-32 Thd, a8 §2570 | Lens, Headlight

(*) Standard Hardware tems - May Be Purchased Locally.

TN ALL UNNUMBERED
RED - WHITE ITEMS ARE INTERCHANGEABLE
WITH OPPOSITE SIDE

YELLOW:

WIRING DIAGRAM

This diagram 1s designed to be used as a

21 s ]
wiring diagram.

. We recommend that unless you are fully

18 qualified to make repairs on the elec.

Q trical system on this unit, you take it to a

6 NOTE: ALWAYS USE ORIGINAL EQUIPMENT competent repairman for such work of

20 PARTS. Use of service/replacement parts adjustments. If wiring is incorrectly

other than original equipment parts may void hooked up, engine electrical systern can
yoar warranty. be damaged




